Montagehandleiding
Fitting instruction
Montageanleitung
Descriptionde montage
Instrucciones de montaje
Montagevejledning
Monteringsveiledning
Monteringshandledning
Asennusohje

Istruzioni di montaggio
Navod k montazi
Instrukcja montazu

Toyota Avensis Wagon
Model code: **T25**-AW***\\/

)

‘ 2003 —

TYPE: 031571

Xk
Foloh 8
* *
* *
e

EC 94/20

e4 00-2368

2025 kg

1550 kg

D NL| D[GB| N|[SF| I
waarde F|E|DK| s |cz
value

Wert
valeur

75 kg 8,61 kN (c) BOSAL 19-06-2009 Rev.nr.: 02

M6x16

hho=sal

AFPROVAL MABER :l

DVALE

PARTIR.

WXVETLD

bo=s=

Raadpleeg uw dealer voor de max. massa die uw wagen mag trekken.

Die maximale Anhangelast ihres Fahrzeuges kdnnen Sie im Fahrzeugschein oder im
Benutzerhandbuch nachlesen.

For the max. trailer weight of your car please refer to the owner’s manual or your car
homologation documents.

Pour connaitre le poids maxi remorquable pour votre voiture consulter la notice
d'utilisation devotre voiture ou la carte grise.

Consulte a su distribuidor sobre el peso maximo que puede remolcar su vehiculo.
Deres forhandler vil kunne oplyse Dem om den hgist tilladte veegt efter Deres karetgj.
Ta kontakt med forhandleren angdende den maksimale vekt som bilen kan trekke.

Se handboken eller registreringsbevis for max slapvagnsvikt for din bil.

Tarkista suurin sallittu vetopaino ajoneuvon ohjekirjasta tai rekisteriotteesta.

Per conoscere il peso massimo rimorchiabile dalla propria autovettura, fare riferimento al
manuale d'istruzione od ai documenti di omologazione della vettura stessa.

Maximalni pfipustna hmotnost pfivésu pro Vase vozidlo je uvedena v technickém prikazu
nebo v uzivatelské pfirucce.

Przepisy producenta pojazdu dotyczgce obcigzenia przyczepy i nacisku przenoszonego
przez dyszel przyczepy sq miarodajne pod wzgledem warunkow jazdy.

Zobacz maksymalny ciezar holowniczy pojazdu w ksigzeczce samochodu lub dowodzie
rejestracyjnym pojazdu. Nie moze on przekroczy¢ przypisanych do haka holowniczego
wartosci.

Piezas incluidas
Medfglgende komponenter
Vedlagt festemateriell
Medféljande komponenter
Dodané upevriovaci dily

Meegeleverde onderdelen
Mitgelieferte Befestigungsteile
Provided parts

Materiel de fixation joint
Mukana tulevat osat
Componenti forniti a corredo

3x  M6x16 ‘.@,"\ 8x M8

8x M 8x25 [ 2x M12

2X M10x35

4x M10x50 6X M10

2X M12x70 3x M6
= S & i

3x M6 6X M10
4x M8 2X M12




031571 MONTAGEHANDLEIDING.

1.

2.

10.

11.

12.
13.

14.

15.

Meegeleverde onderdelen en bevestigingsmaterialen van de trekhaak verwijderen. Eventueel
aanwezige kit ter plaatse van de bevestigingspunten verwijderen.

Klap in de bagageruimte de koffermat omhoog.

Verwijder in de bagageruimte links en rechts de kunststof opbergvakken. (2 schroeven ieder).
Demonteer de bumper:

Klik van het achterbord het kunststof achterpaneel. Demonteer op het achterbord 4 moeren.
Verwijder aan de onderzijde van de bumper 3 kunststof clips en 2 bouten. Klik de bumper los.
Demonteer de eventueel aanwezige connectoren van de parkeersensor. Neem de bumper nu
volledig los.

Demonteer de binnenbumper. Deze komt te vervallen! Plaats de vrijgekomen moeren en de
bouten terug.

Verwijder links aan de onderzijde de kunststof afschermkap (1 kunststof clip).

Demonteer van de chassisbalken zowel links als rechts het sleepoog.

Neem de 2 achterste uitlaatophangrubbers los. Voor een betere toegang tot de
bevestigingspunten van de trekhaak, kan men desgewenst de gehele uitlaatdemper demonteren
(3 uitlaatophangrubbers en 2 bouten). Demonteer het uitlaathitteschild (2 schroeven, 1

moer). Verwijder aan de linker en rechter onderzijde van de auto t.p.v. de gaten “E” en “F”, de
rubber afdichtingspluggen (8x). Deze worden niet meer gebruikt!.

Schuif de onderhaak in de chassisbalken. Schuif links en rechts contraplaten “1” in de zijkokers
van de onderhaak.

Monteer t.p.v. gat “B” verstevigingssteun “2” m.b.v. 1 bout M10x35, incl. sluitring en veerring,
t.p.v. gaten “A” het sleepoog, 2 bouten M10x50 incl. sluitringen en veerringen en t.p.v. gat “C" 1
bout M6x16 incl. carrosseriering en veerring. Doe dit ook zo met verstevigingssteun “3” (met
uitzondering van gat “C").

Plaats steun “4” links onder in de bagageruimte en monteer t.p.v. de gaten “F” 2 bouten M8x25
met tussenplaatsing van 2 afstandsbussen “6”, incl. carrosserieringen, veerringen en moeren.
Monteer t.p.v. de gaten “E” 2 bouten M8x25 incl. veerringen en moeren.

** \/oor een betere toegang kan men desgewenst het rechthoekige rooster, welke zich bevindt
vlak boven de punten “F”, uithemen.

Doe dit ook zo met steun “5” voor de rechterzijde (let op, deze steun is voorzien

van een extra gat! Dit gat dient ter identificatie).

Zet het geheel vast. Hierbij de volgende aanhaalmomenten hanteren:

M6- 9,5Nm

M8—23Nm

M10 —46 Nm

Monteer het uitlaathitteschild terug. Gebruik hiervoor de bestaande moer en t.p.v. de gaten “D” 2
bouten M6x16 incl. carrosserieringen en veerringen.

Zet het geheel vast. Hierbij het volgende aanhaalmoment hanteren:

M6-9,5Nm

Herplaats alle onder punt 5,3, en 2 genoemde onderdelen.

Monteer de kogel en de stekkerdoosplaat m.b.v. 2 bouten M12x70, veerringen en moeren.

Zet het geheel vast. Hierbij het volgende aanhaalmoment hanteren:

M12 —79 Nm

Het is noodzakelijk om na ca. 1000 km gebruik de boutverbindingen na te trekken (volgens gegeven
aanhaalmomenten).

Bosal kan niet aansprakelijk worden gesteld voor enig gebrek in het produkt zoals veroorzaakt
door de schuld of door welk onoordeelkundig gebruik ook van de gebruiker of een persoon voor
wie hij aansprakelijk is (art. 185, lid 2 N.B.W.).

hho=sal

031571 MONTAGEANLEITUNG

1.

2.

3.

10.

11.

12.
13.

14.
15.

Die Anhangevorrichtung auspacken und die Befestigungsteile auf Vollstandigkeit Uberprifen. Im Bereich der
Befestigungspunkte den Unterbodenschutz entfernen.

Die Kofferraummatte nach oben klappen. Den Kunststoffbehalter im Kofferraum links und rechts
entfernen (zwei Schrauben an jeder Seite).

Den Stof3fanger demontieren:

Die Kunststoffverkleidung des Abschluf3blechs I6sen. Vier Muttern auf dem AbschluRblech demontieren.
Drei Kunststoffklipse und zwei Schrauben an der Unterseite des Stofl3fangers demontieren. Den Stof3fanger
l6sen. Falls vorhanden, die Kontaktleisten des Parksensors demontieren. Den Stof3fanger jetzt entfernen.
Den Innensto3fanger demontieren. Dieses wird nicht mehr benétigt! Die vorhandenen Muttern und
Schrauben wieder montieren.

Die Kunststoffabschirmkappe links an der Unterseite entfernen (ein Kunststoffklips).

Die Abschleppose links und rechts von dem Chassisrahmen entfernen. Die zwei hinteren
Auspuffaufhdngegummis l6sen.

Fir einen besseren Zugang zu den Befestigungspunkten der Zugvorrichtung kann man bei Bedarf den
gesamten Auspufftopf demontieren (3 Auspuff-Aufhangegummi und 2 Bolzen)

Das Hitzeschild des Schalldampfers demontieren ( zwei Schrauben, eine Mutter).

Die Gummiabdichtungen (8x) an der linken und rechten Unterseite des Fahrzeugs im Bereich der Lécher “E”
und “F” entfernen. Diese werden nicht mehr bendétigt.

Die Anhangevorrichtung in den Chassisrahmen schieben. Links und rechts die Gegenplatten “1” in die
Seitenstiitzen der Anhangevorrichtung schieben.

Die Stiitze “2" mit einer Schraube M10x35, Unterlegscheibe und Federring an das Loch “B und mit der
Abschleppose, zwei Schrauben M10x50, Unterlegscheiben und Federringen an die Lécher “A” und mit einer
Schraube M6x16, Karosseriescheibe und Federring an das Loch “C” montieren.

Die Stitze “3" mit einer Schraube M10x35, Unterlegscheibe und Federring an das Loch “B und mit der
Abschleppose, zwei Schrauben M10x50, Unterlegscheiben und Federringen an die Locher “A” montieren.
Die Stutze “4” links in den Kofferraum legen und mit zwei Schrauben M8x25 , zwei Distanzbuchsen “6”,
Karosseriescheiben, Federringen und Muttern an die Locher “F” montieren. Zwei Schrauben M8x25,
Federringe und Muttern an die Locher “E” montieren.

** FUr eine bessere Zuganglichkeit, kann man falls nétig, das rechteckige Rost, welches sich genau

Uber Punkt “F” befindet , herausnehmen.

Machen Sie das auch mit Stiitze “5” fur die rechte Seite (achtung, diese Stiitze ist versehen mit einem
zusétzlichen Loch! Das Loch ist fur die Identifikation).

Die Anhangevorrichtung ausrichten und alle Schrauben mit folgenden Drehmomenten anziehen:
M6-9,5Nm

M8—23Nm

M10 —46 Nm

Das Hitzeschild wieder montieren. Benutzen Sie hierfiir die vorhandene Mutter und die zwei Schrauben
M6x16, Karosseriescheiben und Federringe (Lécher “D”).

Schrauben mit folgenden Drehmomenten anziehen:

M6—-9,5Nm

Alle in Punkt 5,3 und 2 entfernten Teile wieder anbringen.

Die Kugel und Steckdosenhalteplatte mit zwei Schrauben M12x70, Federringen und Muttern montieren.
Schrauben mit folgenden Drehmomenten anziehen:

M12-79 Nm

Nach ca. 1000 km die Bolzenverbindungen, wie angegeben, nachziehen.

Fur einen Mangel am Produkt, der durch den Fahrzeughalter oder eine andere Person aufgrund
unsachgeméaRer Benutzung verursacht wurde, tbernimmt Bosal keine Haftung. (art. 185 lid 2 N.B.W.)



031571 FITTING INSTRUCTIONS

1.

2.

3.

10.

11.

Unpack the towing bracket and check its contents against the parts list. If necessary, remove the
underseal from around the fitting points of the luggage compartment/frame members.

Fold up the trunk mat.

Remove the storage compartments in the trunk on the LH and RH side (2 screws each).

Removal of the bumper:

Loosen the synthetic rear panel lining. Dismount 4 nuts on the rear panel. Remove 3 synthetic clips
and 2 bolts on the lower side of the bumper. Loosen the bumper. Dismount, if exist, the connectors
of the parking sensor. Remove the bumper.

Dismount the inside bumper. This will no longer be used! Replace the nuts and bolts.

Remove the synthetic protection cap on the underside (LH side) (1 synthetic clip).

Dismount the towing ring from the frame members, LH and RH side.

Loosen the 2 rearmost exhaust suspension rubbers.

For easier access to the towing hook's anchor points, the entire exhaust silencer can be
dismantled. (3 exhaust suspension rubbers and 2 bolts).

Dismount the exhaust heat shield (2 screws and 1 nut). Remove the rubber cover caps (8x) on the
LH and RH underside of the car in the position of the holes “E” and “F”. These caps will no longer
be used.

Slide the towbar in the frame members. Slide LH and RH side the backing plates “1” into the side
supports of the towbar.

Mount support “2” at hole “B” using 1 bolts M10x35, plain washer and spring washer, at holes “A”
with towing ring, 2 bolts M10x50, plain washers and spring washers and at hole “C” using 1 bolt
M6x16, large washer and spring washer.

Mount support “3” at hole “B” using 1 bolts M10x35, plain washer and spring washer and at holes
“A” with towing ring, 2 bolts M10x50, plain washers and spring washers.

Place support “4” LH side under in the trunk and mount at the holes “F” using 2 bolts M8x25, 2
distance tubes “6”, large washers, spring washers and nuts.

** For better access, remove the rectangular grid (which you can find above the points “F”).

Do the same with support “5” for th RH side (attention, this support is provided with a additional
hole! This hole is for identification).

Secure the towbar using a torque-wrench. Torque the bolts as follows:

M6-9,5Nm

M8—23Nm

M10 —46 Nm

Remount the exhaust heatshield. Use for this the existing nut and at the holes “D” 2 bolts M6x16,
large washers and spring washers.

Torque the bolts as follows:

M6-9,5Nm

. Replace all parts removed in point 5,3 and 2.
. Mount the towball and the socket plate using 2 bolts M12x70, spring washers and nuts.

Torque the bolts as follows:
M12 —79 Nm

. After about 1000 km use, re-tighten the bolts and nuts to the specified torque.
. Bosal cannot be held responsible for any defects in the product caused by fault or by any

injudicious use whatever of the user or a person he is liable for. (sect. 185, art. 2 N.B.W.)

031571 DESCRIPTION DU MONTAGE

1.
2.

3.

10.

11.

Séparer les différents éléments d’attelage. Enlever le mastic de protection autour des points de fixation.
Rabattre vers le haut le tapis de coffre.

Enlever les compartiments de rangement a gauche et a droite dans le coffre (2 vis a chaque cboté).
Démonter le pare-chocs:

Détacher le panneau synthétique du panneau arriere. Démonter 4 écrous sur le panneau arriere. Enlever
3 clips synthétique et 2 boulons au dessous du pare-chocs. Détacher le pare-chocs. Démonter, si
existants, les connecteurs du detecteur de stationnement. Enlever le pare-chocs.

Démonter le pare-chocs intérieur. Il ne sera pas remonté! Replacer les écrous et les boulons.

Enlever la cage de protection synthétique (1 clip synthétique) au dessous a gauche. Démonter les
anneaux de remorquage des longerons du chassis a gauche et a droite. Défaire les 2 caoutchoucs de la
suspension d’échappement arriere.

Pour accéder plus aisément aux points de fixation de I'attelage, vous pouvez démonter entierement le
silencieux, si vous le souhaitez. (3 caoutchoucs d’échappement et 2 boulons)

Démonter I'écran thermique d’échappement (2 vis, 1 écrou). Enlever au dessous a gauche et a droite du
véhicule les bouchons caoutchouc (8x) au niveau des trous “E” et “F”. Les bouchons ne seront pas
remontes.

Glisser I'attelage dans les longerons du chassis. Glisser les contre-plaques “1” dans les supports de
I'attelage.

Monter le renfort “2” au niveau du trou “B” & I'aide d’'un boulon M10x35, d'une rondelle plate et d’'une
rondelle grower, au niveau des trous “A” a l'aide de I'anneau de remorquage, des 2 boulons M10x50, des
rondelles plates et des rondelles grower et au niveau du trou “C” a I'aide d'un boulon M6x16, d’'une
rondelle de carrosserie et d'une rondelle grower.

Monter le renfort “3” au niveau du trou “B” & I'aide d’'un boulon M10x35, d’'une rondelle plate et d’'une
rondelle grower et au niveau des trous “A” a 'aide de I'anneau de remorquage, des 2 boulons M10x50,
des rondelles plates et des rondelles grower.

Placer le support “4” & gauche au dessous dans le coffre et monter au niveau des trous “F” a l'aide des 2
boulons M8x25, 2 I'entretoises “6”, des rondelles de carrosserie, des rondelles grower et des écrous.
Monter au niveau des trous “E” & 'aide des 2 boulons M8x25, rondelles grower et des écrous.

** Pour une accessibilité meilleur (si nécessaire), on peut enlever la grille rectangulaire, qui se trouve au-
dessus des points “F".

Faire la méme pour le support “5” pour le c6té droit (attention; dans ce support se trouve un trou
supplémentaire! Ce trou est pour identification).

Fixer 'attelage. Bloquer I'ensemble de la boulonnerie aux couples de serrage suivants:

M6-9,5Nm

M8—23Nm

M10 —46 Nm

Remonter I'écran thermique d’échappement a l'aide de I'écrou existant et au niveau des trous “D” a l'aide
des 2 boulons M6x16, des rondelles de carrosserie et des rondelles grower.

Bloquer I'ensemble de la boulonnerie aux couples de serrage suivants:

M6 —9,5Nm

. Remonter toutes les parties enlevées au point 5,3 et 2.
. Monter la boule et le support de prise a I'aide des 2 boulons M12x70, des rondelles grower et des écrous.

Bloquer I'ensemble de la boulonnerie aux couples de serrage suivants:
M12 —79 Nm

. Il est conseillé de vérifier le serrage de toute la boulonnerie aprés 1000 Km de traction.
. Bosal décline toute responsabilité concernant des défauts éventuels de cet attelage qui seraient causés

par une mauvaise utilisation. Seul I'utilisateur est responsable.



031571 INSTRUCCIONES DE MONTAJE

1.

2.

10.

11.

12.

14.

15.

Sacar las piezas y el material de sujeccion incluidos en el gancho de remolque. Si procede,
retirar el pegamento existente en los puntos de sujeccion.

Plegar la alfombra hacia arriba en el maletero.

Retirar a la izquierda y a la derecha del maletero los compartimientos portaobjetos sintéticos.
(2 tornillos cada uno).

Desmontar el parachoques.

Soltar el panel trasero sintético del tabique trasero con un clic. Desmontar 4 tuercas en el
tabique trasero. Retirar 3 clips sintéticos y 2 pernos en el lado inferior del parachoques.
Soltar el parachoques con un clic. Desmontar los conectores del sensor de aparcamiento
eventualmente presentes. Soltar el parachogues enteramente.

Desmontar el parachoques interior. Este ya no se utiliza. Colocar de nuevo las tuercas y los
pernos quedados libres.

Retirar a la izquierda en la parte inferior la placa protectora sintética (1 clip sintético).
Desmontar, tanto a la izquierda como a la derecha, la argolla de remolque de los largueros
del chasis.

Soltar las 2 gomas de suspencion traseras del tubo de escape.

Para tener mejor acceso a los puntos de fijacién del gancho de tiro, se puede desmontar el
silenciador del tubo de escape entero (3 gomas de suspension traseras del tubo de escape y
2 pernos)

Desmontar la pantalla térmica del tubo de escape (2 tornillos, 1 tuerca). Retirar a la izquierda
y a la derecha del automovil en los orificios "E” y "F” las espigas de caucho (8x). Ya no se
utilizan.

Meter el gancho inferior en los largueros del chasis. Meter a la izquierda y a la derecha las
contrachapas "1” en los largueros laterales del gancho inferior.

Montar en el orificio “B” el soporte de refuerzo “2” con 1 perno M10x35, con inclusién de
arandela y aro elastico, en los orificios “A” la argolla de remolque, 2 pernos M10x50 con
inclusion de arandelas y aros elasticos y en el orificio “C” 1 perno M6x16 con inclusién de
un anillo de carroceria y aro elastico. Hacer lo mismo con el soporte de refuerzo "3” (con
excepcion del orificio "C”).

Colocar el soporte "4” abajo a la izquierda en el maletero y montar en los orificios "F” 2
pernos M8x25 con 2 tubos distanciadores "6”, con inclusion de anillos de carroceria, aros
elasticos y tuercas. Montar en los orificios "E” 2 pernos M8x25, con inclusion de aros
elasticos y tuercas.

** Para tener mejor acceso se puede retirar la rejilla rectangular que se encuentra encima de
los puntos "F".

Hacer lo mismo para el soporte "5” a la derecha (atencion: el soporte tiene un orificio mas
que sirve para la identificacion).

Fijar el gancho de remolque. Atenerse aqui a los siguientes pares de apriete:

M6-9,5Nm

M8—23Nm

M10 —46 Nm

Volver a montar la pantalla térmica del tubo de escape. Utilizar la tuerca existente y en los
orificios "D” 2 pernos M6x16, con inclusion de anillos de carroceria y aros elasticos.

Fijar el conjunto. Aplique para eso el siguiente par de apriete:

M6-9,5Nm

Volver a colocar todas las piezas retiradas en los puntos 5,3 y 2.

Montar la bola y la placa del enchufe por medio de 2 pernos M12x70, aros elasticos y tuercas.
Fijar el conjunto. Aplique para eso el siguiente par de apriete:

M12 —79 Nm

Cada 1000 km de uso es necesario comprobar las conexiones del perno (segun los pares de
apriete dados).

Bosal no asume responsabilidad de ningun tipo por defectos en el producto causados por o
debidos a un uso imprudente, tanto por parte del usuario como de cualquier persona bajo su
responsabilidad (art. 185, parrafo 2 N.B.W. (Codigo Civil Holandés)).

hho=sal

031571 MONTAGEVEJLEDNING

1.

2.

3.

10.

11.

12.
13.

14.
15.

Fjern de dele og monteringsmaterialer, der sidder pa treekkrogen. Eventuelt kit pa fastgarelsespunkterne
fiernes.

Klap matten i bagagerummet op.

Fjern opbevaringsrummene i venstre og hgjre side i bagagerummet. (2 skruer i hvert).

Afmontering af kofangeren.

Klik kunststofbagpanelet fra bagpladen lgs. Afmonter 4 mgtrikker pa bagpladen. Fjern 3 kunststofclips
og 2 bolte pa kofangerens underside. Klik kofangeren Igs. Afmonter eventuelle konnektorer til
parkeringssensoren. Tag nu kofangeren helt af.

Afmonter inderkofangeren. Denne bliver overfladig! Seet de mgtrikker og bolte, der er blevet skruet af,
tilbage.

Fjern afskaermningsdeekslet af kunststof pa undersiden til venstre (1 kunststofclip).

Afmonter sleebegiet fra chassisvangen bade i venstre og hgjre side.

Tag udstgdningens 2 bageste gummiophaeng af.

For at gare traekkrogens fastgarelsespunkter lettere tilgeengelige, kan man demontere hele lydpotten, hvis
det gnskes.

(3 gummiopheeng til udstadningen og 2 bolte)

Afmonter udstadningsvarmeskjoldet (2 skruer, 1 mgtrik). Fjern gummiteetningspropperne (8x) i venstre og
hgijre side under bilen i hullerne “E” og “F". De skal ikke bruges mere!

Skyd tveervangen ind i chassisvangerne. Skyd i venstre og hgjre side kontrapladerne “1” ind i
tveervangen sidergr.

Derefter monteres i hul “B”: forstaerkningsbeslag “2” vha. 1 bolt M10x35, inkl. planskive og fiederskive, i
hullerne “A”: sleebegijet, 2 bolte M10x50 inkl. planskiver og fiederskiver, og i hul “C": 1 bolt M6x16 inkl.
karrosseriring og fiederskive. Ggr det samme med forsteerkningsbeslag “3” (undtagen hul “C”).

Anbring beslag “4” til venstre forneden i bagagerummet og monter 2 bolte M8x25 med 2
afstandsbgsninger “6” inkl. karrosseriringe, fijederskiver og matrikker imellem i hullerne “F”. Monter 2 bolte
M8x25 inkl. fiederskiver og matrikker i hullerne “E”.

** For bedre at kunne fa adgang kan man om gnsket tage den retvinklede rist, der befinder sig lige over
punkterne “F”, ud.

Ggr det samme med beslag “5” pa hgjre side (bemzerk, dette beslag er forsynet

med et ekstra hul! Dette hul er til identifikation).

Fastger treekkrogen. Fglgende momenter skal iagttages:

M6-9,5Nm

M8—23Nm

M10 —46 Nm

Seet udstgdningsvarmeskjoldet pa igen. Brug den forhandenveerende metrik og i hullerne “D” 2 bolte M6x16
inkl. karrosseriringe og fijederskiver.

Fastger det hele. Brug fglgende tilspsendingsmoment:

M6-9,5Nm

Seet alle de i punkt 5, 3 og 2 naevnte dele pa plads igen.

Monter kuglen og stikdasepladen vha. 2 bolte M12x70, fiederskiver og matrikker.

Fastger det hele. Brug fglgende tilspsendingsmoment:

M12 —79 Nm

Det er ngdvendigt at efterspsende mgatrikkerne efter ca. 1000 km.

Bosal kan ikke ggres ansvarlig for mangler ved produktet, der er opstaet som falge af skyld eller ukyndig
anvendelse af brugeren eller en person, som han er ansvarlig for (§ 185, stk. 2 N.B.W. (hollandsk privatret)).



031571 MONTERINGSVEILEDNING

1.

2.

10.

11.

12.
13.

14.

15.

Fjern vedlagte deler og festemateriell fra tilhengerfestet. Fjern eventuelt kitt som matte befinne seg
pa festepunktene.

Brett opp gulvmatten i bagasjerommet.

Fjern oppbevaringsrommene i plast p& venstre og hgyre side i bagasjerommet. (2 skruer for hvert
rom).

Demonter stgtfangeren:

Snepp lgs bakpanelet i plast fra det bakre panelet. Demonter 4 mutre pa bakpanelet. Fjern 3
plastklips og 2 skruer p& undersiden av stgtfangeren. Snepp lgs stagtfangeren. Demonter
eventuelt kontaktene til parkeringssensoren, hvis montert. Ta na stgtfangeren helt av.
Demonter den indre statfangeren. Denne skal ikke brukes pa nytt! Monter de Igse mutrene og
skruene tilbake pa plass.

Fjern plastskjermen til venstre pa undersiden (1 plastklips).

Demonter festet for slepetau fra understellsbjelkene bade pa venstre og hgyre side.

Demonter eksosanleggets 2 bakre gummioppheng.

For & fa lettere tilgang til tilhengerfestets monteringspunkter, kan man om gnskelig demontere hele
bakre del av eksosanlegget (3 gummioppheng og 2 skruer)

Demonter eksosanleggets varmeskjold (2 skruer, 1 mutter). Fjern tetningspluggene av gummi pa
venstre og hgyre side under bilen ved hullene “E” og “F” (8 plugger). Disse skal ikke brukes

pa nytt!

Skyv underdelen av tilhengerfestet inn pa understellsbjelkene. Skyv kontraplatene “1” inn i
sidehylsene pa underdelen av tilhengerfestet pa venstre og hgyre side.

Monter forsterkningsbeslaget “2” ved hullet “B” ved hjelp av 1 skrue M10 x 35, inklusiv skive og
fjeerskive, festet for slepetau ved hullene “A” ved hjelp av 2 skruer M10 x 50 inklusiv skiver og
fieerskiver og ved hullet “C” 1 skrue M6 x 16 inklusiv karosseriskive og fieerskive. Gjer dette ogsa
med forsterkningsbeslaget “3” (unntatt ved hullet “C”).

Plasser statten “4” til venstre under i bagasjerommet og monter ved hullene “F” 2 skruer M8 x 25
sammen med 2 avstandshylser “6”, inklusiv karosseriskiver, fjgerskiver og mutre. Monter ved
hullene “E” 2 skruer M8 x 25 inklusiv fjeerskiver og mutre.

** For & komme bedre til kan om gnskelig den firkantete risten, som befinner seg rett over
punktene “F”, tas ut.

Gjar dette ogsa med statten “5” p& hgyre side (OBS: Denne statten er utstyrt

med et ekstra hull! Dette hullet fungerer som identifisering).

Fest tilhengerfestet. Bruk i den forbindelse fglgende tilstramningsmomenter:

M6 —9,5Nm

M8 —23 Nm

M10 —46 Nm

Monter eksosanleggets varmeskjold tilbake pa plass. Bruk den eksisterende mutteren, mens det
ved hullene “D” brukes 2 skruer M6 x 16 inklusiv karosseriskiver og fjgerskiver.

Monter fast det hele. Bruk fglgende tiltrekkingsmoment:

M6-9,5Nm

Sett pa plass igjen de delene som ble fiernet under punktene 5, 3 og 2.

Monter trekkulen og platen for stikkontakten ved hjelp av 2 skruer M12 x 70, fjserskiver og mutre.
Monter fast det hele. Bruk fglgende tiltrekkingsmoment:

M12-79 Nm

Det er ngdvendig a etterstramme boltforbindelsene etter ca. 1000 km (i henhold til de oppgitte
tilstramningsmomentene).

Bosal kan ikke stilles ansvarlig for noen mangel ved produktet som kan forarsakes av skjgdeslgs
eller ukyndig bruk. Ansvaret er brukerens eget (paragraf 185, ledd 2 i den nederlandske sivilrettslige
lovboken).

031571 MONTERINGSINSTRUKTION

1.

2.

10.

11.

12.
13.

14.

15.

Packa upp monteringssatsen och kontrollera innehallet mot detaljbeskrivning. Om det behévs tag bort
underredsmassa runt monteringspunkterna i bagageutrymmet och under bilen.

Fall upp mattan i bagageutrymmet.

Avlagsna plastférvaringsfacken pa hoger och vanster sida i bagageutrymmet. (2 skruvar pa varje
sida).

Demontera stotfangaren:

Klicka loss den bakre plastpanelen fran bakpanelen. Demontera de 4 muttrarna som sitter pa
bakpanelen. Avlagsna 3 plasthallare och 2 bultar fran stotfangarens undersida. Klicka loss
stotfangaren. Demontera eventuella kontakter som tillhor parkeringssensorn. Lossa stétfangaren helt.
Demontera den inre stotfangaren. Den faller bort! Sétt tillbaka muttrarna och skruvarna.

Avlagsna plastskyddskapan pa vanster undersida (1 plasthéallare).

Demontera bogseringsdglan frdn bade hoger och vanster chassibalk.

Tag loss avgasrorets 2 bakersta gummihallare.

For att battre komma at dragkrokens monteringspunkter kan man om sa énskas demontera hela
ljuddamparen fran avgasroret (3 gummifasten for avgasroret och 2 skruvar)

Demontera avgassystemets varmeskarm (2 skruvar, 1 mutter). Tag bort gummitatningspluggen (8 st) i
halen “E” och “F” pa bilens hogra och vanstra undersida. Dessa forfaller.

Skjut in kroken i chassibalkarna. Skjut in mothallsplattor “1” i krokens sidoskydd.

Montera forstarkningsstodet “2” i halet “B” med 1 bult M10x35, inkl. lasbricka och fjaderbricka;
bogseringsoglan i halen “A” med 2 bultar M10x50, inkl. lasbrickor och fjaderbrickor och 1 bult M6x16 i
halet “C”, inkl. karosseriring och fjaderbricka. Gor samma sak med forstarkningsstod “3” (med
undantag for hal “C”).

Placera stodet "4” under bagageutrymmet och montera 2 bultar M8x25 i halen "F” med
mellanléaggsbricka av 2 distansbrickor "6”, inkl. karosseriringar, fjaderbrickor och muttrar. Montera i
halen “E” 2 st bultar M8x25, inkl. fjaderbrickor och muttrar.

** For en battre atkomst kan man vid behov ta ur det fyrkantiga gallret som sitter strax ovanfor
punkterna “F".

GoOr samma sak med stod ”5” p& hogersidan (OBS! Detta stod ar forsett med

ett extra hal! Detta hal tjanar som identifiering).

Montera dragkroken. Spann med momentnyckel enligt féljande:

M6-9,5Nm

M8—23Nm

M10 —46 Nm

Satt tillbaka varmeskarmen. Anvand befintlig mutter och, i halen “D”, 2 bultar M6x16, inkl. karosseriringar
och fjaderbrickor.

Satt fast ordentligt. Anvand foljande atdragningsmoment till detta:

M6-9,5Nm

Montera tillbaka alla delar som ndamns under punkt 5,3 och 2.

Montera kulan och stickkontaktsplattan med 2 bultar M12x70, fjaderbrickor och muttrar.

Satt fast ordentligt. Anvand foljande atdragningsmoment till detta:

M12 —79 Nm

Det ar nodvandigt att dra at bultarna igen efter ungefar 1000 km korning (enligt angivna
momentangivelser).

Bosal kan inte stallas till ansvar for fel pa produkten som orsakats av anvandaren eller genom
omdomeslost bruk av produkten av anvandaren eller en person som han bar ansvar for (art. 185,
paragraf 2 i den nederlandska civilrattsbalken).



031571 ASENNUSOHJEET

1.

2.

o s

10.

11.

12.
13.

14.
15.

Pura vetokoukkupakkaus ja tarkista listasta, etta kaikki asennuksessa tarvittavat osat ldytyvat.
Jos tarpeellista poista alustansuojaus kiinnityskohdista.

Taita tavaratilan matto ylos.

Poista tavaratilassa vasemmalla ja oikealla olevat muoviset séilytyslokerot. (kummassakin kaksi
ruuvia).

Irrota puskuri.

Irrota takalevystd muovinen takapaneeli. Irrota takapaneelista nelja mutteria. Poista puskurin
alapuolelta kolme muovista kiinniketté ja kaksi pulttia. Kopauta puskuri irti. Irrota

mahdolliset pysakaintianturin liittimet. Irrota puskuri nyt kokonaan.

Irrota sisapuskuri. Sita ei enaa tarvita! Kiinnité irrotetut mutterit ja pultit takaisin paikoilleen.
Poista vasemmalta alapuolelta muovinen suojus (yksi muovinen kiinnike).

Irrota seké vasemman- ettd oikeanpuoleisista alustan palkeista hinaussilmukka.

Irrota kaksi takimmaista pakoputken kiinnityskumia.

Jotta vetokoukun kiinnityskohtiin paéstaisiin paremmin kasiksi, on mahdollista irrottaa koko
pakoputken aédnenvaimennin. (kolme kiinnityskumia ja kaksi pulttia)

Irrota pakoputken lampdkilpi (kaksi ruuvia, yksi mutteri). Poista auton alustan vasemmalta ja
oikealta puolelta kumiset tiivistetulpat (8x) rei'isté “E” ja “F”. Niita ei enaa tarvita!

Tyonna alakoukku ajoneuvon alustan palkkeihin. Tydnna vasemmalla ja oikealla vastalevyt “1”
alakoukun sivukoteloihin.

Kiinnita vahvistustuki “2” reikaén “B” pultilla M10x35, mukaan lukien tiiviste- ja jousirengas,
reikiin “A” hinaussilmukka, kaksi pulttia M10x50, mukaan lukien tiiviste- ja jousirenkaat ja reikaan
“C” pultti M6x16, mukaan lukien runko- ja jousirengas. Kiinnita vahvistustuki “3” samalla tavalla
(lukuun ottamatta reikaa “C”).

Aseta tuki “4” tavaratilan alaosaan vasemmalle ja kiinnité se reikiin “F” kahdella pultilla M8x25
siten, etta valiin tulee kaksi véliholkkia “6”, mukaan lukien runko- ja jousirenkaat ja mutterit.
Kiinnita reikiin “E” kaksi pulttia M8x25, mukaan lukien jousirenkaat ja mutterit.

** Paremman paasyn mahdollistamiseksi voidaan haluttaessa poistaa suorakulmainen ristikko,
joka on kohtien “F” ylapuolella.

Voit menetella samoin oikealla puolella olevan tuen “5” kanssa (huomio, tdssa tuessa on
ylimaarainen reika! Se on tunnistamista varten).

Kiristd seuraaviin momentteihin:

M6-9,5Nm

M8—23Nm

M10 —46 Nm

Kiinnita lampokilpi takaisin paikalleen. Kayta siihen mukana toimitettua mutteria ja kiinnita reikiin “D”
kaksi pulttia M6x16, mukaan lukien runko- ja jousirenkaat.

Kiinnité kokonaisuus. Kiristd se momenttiin:

M6-9,5Nm

Asenna takaisin paikoilleen kaikki kohdissa 5,3 ja 2 mainitut osat.

Kiinnita kuula ja pistorasialevy kahdella pultilla M12x70, jousirenkailla ja muttereilla.

Kiinnité kokonaisuus. Kiristd se momenttiin:

M12—-79 Nm

Tuhannen kilometrin jalkeen kiristys tarkistettava.

Bosalia ei voida pitaé vastuullisena aine- tai henkildvahingoista, jotka johtuvat vaarasta
asennuksesta tai vaarasta kaytosta (artikla 185 kohta 2 NBW).

hho=sal

031571 ISTRUZIONI DI MONTAGGIO

ok

10.

11.

Aprire I |mba||agg|o della struttura di traino e controllare il contenuto a fronte dell’'elenco componenti.
Se necessario, rimuovere il mastice di protezione intorno ai punti di fissaggio.

Nel vano bagagli sollevare il tappettino.

Nel vano bagagli, a sinistra e destra, togliere gli scomparti portaoggetti in plastica (2 viti su ciascun
lato).

Smontare il paraurti:

Staccare il pannello posteriore in plastica dal retro. Smontare i 4 dadi sul pannello posteriore. Sul
lato inferiore del paraurti togliere 3 forcelle in plastica e 2 bulloni. Staccare il paraurti. Smontare gli
eventuali connettori presenti del sensore di parcheggio. A questo punto staccare completamente il
paraurti.

Smontare il paraurti interno. Questo componente non serve piu. Porre di nuovo i dadi ed i bulloni tolti.
Sul lato inferiore, a sinistra, togliere il cappuccio di protezione in plastica (1 forcella in plastica).
Smontare I'anello di traino dai longheroni, sia a destra che a sinistra.

Staccare i 2 elastici posteriori di sospensione della marmitta.

Per un migliore accesso ai punti di fissaggio del gancio di traino, se lo si desidera si pud smontare la
marmitta di scarico nella sua interezza (3 elastici di sospensione della marmitta e 2 bulloni).
Togliere lo schermo termico della marmitta (2 viti, 1 dado). Sul lato inferiore, sinistro e destro, del
veicolo, all'altezza dei fori “E” e “F” togliere le spine di tenuta in gomma (8). Queste non vengono piu
utilizzate.

Inserire la struttura di traino nei longheroni. Nei cilindri laterali del gancio inferiore, a sinistra e destra,
inserire le contropiastre “1”.

All'altezza del foro “B” montare il supporto di rinforzo “2” con 1 bullone M10x35, comprese la
rondella piana e quella elastica, all'altezza dei fori “A” I'anello di traino, con 2 bulloni M10x50,
comprese le rondelle piane ed elastiche, ed all'altezza del foro “C” 1 bullone M6x16, comprese la
rondella della carrozzeria e la rondella elastica. Ripetere I'operazione anche con il supporto “3” (ad
eccezione del foro “C").

Posizionare il supporto “4” in basso a sinistra, nel vano bagagli, e all'altezza dei fori “F” montare 2
bulloni M8x25 con 2 distanziatori “6”, compresi i dadi, le rondelle della carrozzeria e le rondelle
elastiche. Sul punto dei fori “E” montare 2 bulloni M8x25, compresi i dadi e le rondelle elastiche.

** Per un migliore accesso si puo togliere eventualmente la griglia rettangolare che si trova sopra i
punti “F”.

Ripetere I'operazione con il supporto “5” per il lato destro (attenzione: questo supporto ha un foro
supplementare, che serve come identificazione).

Fissare la struttura di traino. Bloccare I'insieme della bulloneria alle

coppie di serraggio di seguito indicate:

M6 —-9,5Nm

M8—-23Nm

M10 —46 Nm

Montare di nuovo lo schermo termico della marmitta. A tale proposito utilizzare il dado presente e,
all'altezza dei fori “D”, 2 bulloni M6x16, comprese le rondelle della carrozzeria e le rondelle elastiche.
Fissare il blocco. Applicare la seguente coppia di serraggio:

M6 —9,5Nm

. Rimontare tutti i componenti indicati ai punti 5,3 e 2.
. Montare la sfera ed il portapresa con 2 bulloni M12x70, rondelle elastiche e dadi.

Fissare il blocco. Applicare la seguente coppia di serraggio:
M12 —79 Nm

. Verificare il serraggio di tutti i bulloni dopo i primi 1000 Km. di traino.
. La Bosal declina ogni responsabilita per errato o imperfetto montaggio del dispositivo di traino, come

pure per uso errato o improprio dello stesso.



031571 _NAVOD K MONTAZ|

1.

2.

10.

11.

12.
. Pomoci dvou Sroubl M12x70 (s pruznymi podlozkami a maticemi) pfipevnéte kulovy ¢ep a drzak na

14.

15.

Podle pfilozeného seznamu zkontrolovat jednotlivé sou€asti tazného zafizeni. 1.

Pokud je to nezbytné, odstranit ze sty¢nych bodu v zavazadlovém prostoru ochranny prostfedek.
Nadzvednéte kobereCek v zavazadlovém prostoru.

Odstrarte umélohmotné skfiné vlevo a vpravo v zavazadlovém prostoru (vySroubovanim dvou 2.

Sroubu z kazdého z nich).
Rozeberte naraznik:

Odmontujte umélohmotny zadni panel ze zadniho Cela. 3.

Ze zadniho Cela vyjméte ¢tyfi matice. Odstrante tfi umélohmotné spony a dva Srouby ze spodni
strany narazniku.
Odcvaknéte naraznik. Odmontujte pfipadné pfitomné konektory parkovaciho &idla. Nyni naraznik

uplné odpojte. 4.

Odmontuje vnitfni naraznik. Jiz nebude zapotrebi! Vyjmuté matice a Srouby vratte na misto.

Odstrarite umélohmotny kryt na levé spodni strané (odstranénim jedné umélohmotné spony). 5.

Odmontujte tazna oka z nosnikd podvozku, jak z levé, tak z pravé strany.

Odpojte dvé zadni pryZzové uUchytky vyfuku.

Pro lepsi pfistup k upeviiovacim bodim tazného zafizeni je podle pfani mozné odmontovat cely
tlumi€ vyfuku (3 uchytky vyfuku a 2 Srouby)

Odmontujte tepelny §tit (dva Srouby, jednu matici). Z otvord “E” a “F” na levé a pravé strané spodku
auta vyjméte pryzové utésnovaci zatky (8 ks.). Jiz

nebudou za potrebi!

Nasurite pfi¢nik do nosnikll podvozku. Zasurte upeviovaci pasky “1” vlevo a vpravo do postrannich 6.

trubek pfi¢niku.

Pomoci jednoho Sroubu M10x35 (se zavérnou a pruznou podlozkou) v otvoru “B” pfipevnéte drzak 7.

“2”, v otvorech “A” pfipevnéte tazné oko, dva Srouby M10x50 (se zavérnymi a pruznymi podlozkami)
a do otvoru “C” zaSroubujte jeden Sroub M6x16 (s karosafskou a pruznou podlozkou). Stejnym
zplUsobem pfipevnéte drzak “3” (ovéem nepouzivaje otvor “C”).

Umistéte drzak “4” vlevo dole v zavazadlovém prostoru a pfipevnéte ho pomoci dvou $roubt M8x25
(s vestavénim dvou distanénich trubi¢ek “6”, s karosarskymi a pruznymi podlozkami a maticemi) v
otvorech “F”. Do otvor(i “E” naSroubujte dva Srouby M8x25 (s pruznymi podlozkami a maticemi).

** Pro lepsi pfistup Ize eventualné vyjmout pravouhlou mrizku, nachazejici se pfimo nad body “F”. 8.

Stejnym zpiSobem pfipevnéte drzak “5” na pravé strané (pozor, v tomto drzaku je jeden otvor navic!
Tento otvor slouzi k rozeznani drzaka).
Tazné zafizeni zabezpedit, v8echny Srouby. Hodnoty toivého momentu:

M6-9,5Nm 9.

M8 —-23Nm

M10—46 Nm

Namontujte zpét tepelny $tit pomoci stavajici matice a dvou Sroubl M6x16 (s karosarskymi a pruznymi
podlozkami) v otvorech “D”.

Celek utahnéte. Berte pfitom ohled na nasledujici utahovaci moment:

M6-9,5Nm

Vratte na misto vSechny souéasti, uvedené v bodech 5,3, a 2.

zasuvku.

Celek utahnéte. Berte pfitom ohled na nasledujici utahovaci moment:

M12-79 Nm

Po ujeti zhruba 1000 km dotahnout vSechny Srouby a matice na vySe uvedené hodnoty to€ivého
momentu.

Firma Bosal nenese zodpovédnost za jakoukoliv zavadu na vyrobku zpusobenou nespravnym
zachazenim na strané uZivatele nebo osoby za kterou je zodpovédny.

031571 INSTRUKCJA MONTAZU

Nalezy rozpakowac¢ statyw holowniczy i porownac¢ jego zawartos¢, porownujgc ze spisem czesci.
W razie potrzeby nalezy usuna¢ ostone podwozia w okolicy punktéw umocowania ostony bagaznika/
podwozia.

Odwing¢ wyktadzinge bagaznika.

Nalezy usuna¢ znajdujace sie w bagazniku pojemniki skrytek z lewej i prawej strony (po 2 Sruby
kazdy).

Nalezy zdemontowac¢ zderzak:

Poluzowac plastikowe pokrycie tylnej sciany. Zdemontowa¢ znajdujace sie na tylnej Scianie 4
nakretki. Usung¢ 3 plastikowe elementy mocujgce i 2 Sruby ze spodu zderzaka. Nalezy poluzowaé
zderzak. Jesli sg, to nalezy zdemontowac tacza czujnikdw parkowania. Zdjgé¢ zderzak.

Nalezy zdemontowa¢ wktadke zderzaka. Nie bedzie ona juz potrzebna! Nalezy umiesci¢ z powrotem
Sruby i nakretki.

Nalezy zdemontowa¢ znajdujace sie na spodniej czesci plastikowy kapturek ochronny (z lewej
strony) (1 plastikowy element mocujacy).

Nalezy zdemontowac pierscien mocujacy z lewej i prawej strony wspornikdw podwozia.
Poluzowa¢ 2 tylne gumowe zawieszenia rury wydechowej.

W celu utatwienia dostepu do punktéw mocowania haka holowniczego mozna zdemontowac catg
rure wydechowg - ttumik. (3 gumowe zawieszenia i 2 $ruby). Nalezy zdemontowac¢ plyte termiczng
(2 $ruby i 1 nakretka). Nalezy usung¢ gumowe kapturki ochronne (8x) z lewej i prawej strony spodu
samochodu w punktach ,E” i ,F”. Nie bedg one juz potrzebne.

Drazek holowniczy nalezy wsung¢ we wsporniki podwozia. Wsung¢ podktadki nr ,1” w boczne
wsporniki drgzka holowniczego z lewej i prawej strony.

Nalezy zamontowaé¢ wspornik nr ,2” do otworu ,B” za pomoca 1 $ruby M10x35, podktadki ptaskiej i
podktadki sprezystej, do otworu ,A” wraz z pierécieniem holowniczym, 2 $rubami M10x50,
podktadkami ptaskimi i podktadkami sprezystymi, oraz do otworu ,,C” za pomocg 1 $ruby M6x16,
podkfadki stosowanej do drewna i podktadki sprezystej.

Nalezy zamontowaé wspornik nr ,3” do otworu ,B” za pomocg 1 $ruby M10x35, podktadki ptaskiej i
podktadki sprezystej, oraz do otworéw ,A” wraz z pierécieniem holowniczym, 2 $rubami M10x50,
podkfadkami ptaskimi i podktadkami sprezystymi.

Nalezy umiesci¢ wspornik nr ,4” z lewej strony pod bagaznik i zamontowa¢ do otworéw ,F” za
pomocg 2 srub M8x25, 2 rurek dystansowych nr ,6”, podktadek stosowanych do drewna, podktadek
sprezystych i nakretek.

** W celu utatwienia dostepu nalezy zdjaé czworokatng krate (znajdujaca sie nad otworami ,F”).
Nalezy wykona¢ te same czynnosci z prawej strony z e wspornikiem nr ,,5” (Uwaga: ten wspornik
posiada dodatkowy otwor! Stuzy on do identyfikacji).

10.Nalezy zamontowac¢ drazek holowniczy stosujgc klucz dynamometryczny. Sruby nalezy dokreci¢

stosujagc nastepujgce momenty:
M6—-9,5Nm
M8 —23 Nm
M10—-46 Nm

11.Nalezy zamontowac¢ z powrotem ptyte termiczng. Nalezy zastosowaé zdemontowang nakretke, oraz

przy otworach ,D” 2 $ruby M6x16, podktadki stosowane do drewna i podktadki sprezyste.
Sruby nalezy dokreci¢ stosujac nastepujacy moment:
M6—-9,5Nm

12. Nalezy zamontowac z powrotem wszystkie akcesoria zdemontowane w punktach 5, 3 i 2.
13.Nalezy zamontowa¢ zaczep kulisty i ptyte z gniazdem wtykowym za pomoca 2 $rub M12x70,

podktadek sprezystych i nakretek.
Sruby nalezy dokreci¢ stosujac nastepujacy moment: M12 — 79 Nm

14. Po przebiegu okoto 1000 km nalezy dokreci¢ wszystkie sruby i nakretki odpowiednim momentem.

15. Bosal nie ponosi odpowiedzialnosci za uszkodzenia spowodowane w wyniku nieprawidtowego

uzytkowania przez uzytkownika, lub osobe, za ktérg ponosi on odpowiedzialno$¢. (N.B.W. paragraf
2, akapit 185.)



